
FOR QUESTIONS AND CONCERNS, CONTACT US ATFOR QUESTIONS AND CONCERNS, CONTACT US AT

ALH3228 
Parts Breakdown - Rev B

www.allpartsinc.com
Call Us: 1-269-685-4123
Text Us: 1-269-447-0412

https://www.allpartsinc.com/
https://www.allpartsinc.com/


ITEM PART NO. DESCRIPTION QTY.
 1 7107250 BASE FRAME, SVC ASSY W/ LABELS ALUMINUM 1

† 1.1 SUB-FRAME, ALUMINUM HORIZONTAL 11.75" C-C 1
† 1.2 BRACKET, AXLE HORIZONTAL 2
† 1.3 AXLE, Ø .625 X 20.10 (11.75" C-C FRAME) 1
† 1.4 BOLT, 5/16"-18 x 2 1/4" 4
† 1.5 NUT, 5/16"-18 NYLOCK 4
† 1.6 WASHER, SADDLE 5/16 X 1.0 X 0.060 2
† 1.7 BOLT, 5/16"-18 x 3/4" 1
† 1.8 TUBE, BASE FRAME 11.75 FORMED AL 2.0 WALL 1
† 1.9 PLATE, HORIZONTAL BASE FRAME, AL 11.75" C-C 1
† 1.1 NUT, WHIZ 5/16"-18 1

 2 7108435 HANDLE, REAR SERVICE ASSEMBLY WITH LABELS 1
† 2.1 HANDLE TUBE, ALUMINUM 11.75" C-C 1
† 2.2 SCREW, TORX PANHEAD 1/4"-20 x 3/4" 4
 2.3 7108142 DASHBOARD-NOZZZLE HOLDER ASSEMBLY 1
 2.4 7107067 HOLDER, NOZZLE 2PC RUBBER STRIP 1
 2.5 7107068 HOLDER, NOZZLE 3PC RUBBER STRIP 1
 3 100465 ENGINE, HONDA BLACK GX200T2QAPW NH1 1
 4 7104174 KEY, SHAFT 3/16" x 3/16" x 1 1/4" 1
 5 7107589 CAT PUMP, SVC ASSY 1

¶ 5.1 7106274 PUMP, CAT 4DNX25GSI 1
† 5.2 VALVE, THERMAL RELIEF 1/4" NPT(M) 1
† 5.3 FITTING, INLET GHT(F) X 3/8" NPT(M) 1
† 5.4 COUPLER, 3/8" QC-F x 3/8" NPTF 1

 6 7105013 WHEEL, SERVICE KIT 1
† 6.1 POWER WASHER WHEEL, 4" x 10" BLK W/ 5/8" BRG 2
† 6.2 WASHER, 5/8" FLAT 2
† 6.3 CLIP, E-TYPE 0.625" x 0.042" 2
† 7 7107262 FOOT KIT, SERVICE KIT 2
 7.1 FOOT, RECESSED RUBBER INSERT 1

† 7.2 SCREW, PANHEAD M6-1.0 X 25MM PHILLIPS MACHINE 1
† 8 7103750 MOUNTING KIT, ENGINE 1
 8.1 BOLT, FLANGE 5/16"-18 x 1 3/4" HHFB 4

† 8.2 NUT, WHIZ 5/16"-18 4
 9 7107590 MOUNTING KIT, CAT PUMP 1

† 9.1 PLATE, KING BRUTE PUMP MOUNTING 1
† 9.2 WASHER, SPLIT-LOCK 5/16" RUST RESISTANT 4
† 9.3 BOLT, 5/16"-24 x 3/4" 4
† 9.4 WASHER, 3/8" SPLIT-LOCK 4
† 9.5 BOLT, 3/8"-16 x 1 1/4" 4
† 10 7107941 KNOB-BOLT ASSEMBLY (7103538, 7103563) 2
 10.1 BOLT, SADDLE 5/16"-18 x 2" 1

† 10.2 KNOB, HANDLE 5/16-18 1
 11 7105186 HANDLE GRIP, SIMPSON BLACK W/ WHITE LETTERING 1
 12 7103743 NOZZLE SET, 3.0 5PC 1/4" QC-M 1
 13 7108125 GUN, 4500PSI 3/8QC(M) INLET X M22(F) OEM 1
 14 7103550 LANCE, 16" W/ 1/4" QC-F x M22(M) 2
 15 7105645 HOSE, CRIMP MFG 5/16 X 25 X3600 2% PT QC 1
 16 7102207 SOAP HOSE AND FILTER KIT 1
* 17 7102045 TOOL, NOZZLE CLEANING, UNIVERSAL 1
* 19 7107725 MANUAL, OPERATORS (ALHC 3228) 1
* 20 7107325 BOX, SHIPPING MULTI UNIT PLAIN KRAFT 1

* NOT SHOWN
† NOT SOLD SEPERATELY

SHEET 1 OF 6
60735

SCALE: N/A

SIZE DWG.  NO.

A

ALH3228-S SIMPSON 

B

TITLE:

REV.

https://www.allpartsinc.com/dashboard-holder-assy-710717670677068-7108142.html
https://www.allpartsinc.com/frame-aluminum-base-svc-assy-w-labels-7107250.html
https://www.allpartsinc.com/handle-rear-svc-assy-w-labels-7108435.html
https://www.allpartsinc.com/holder-nozzle-2-pc-7107067.html
https://www.allpartsinc.com/holder-nozzle-3-pc-7107068.html
https://www.allpartsinc.com/100465-honda-gx200-horizontal-engine-red.html
https://www.allpartsinc.com/7104174-shaft-key.html
https://www.allpartsinc.com/cat-pump-svc-assy-aussie-7107589.html
https://www.allpartsinc.com/cat-pump-4dnx25gsi-w-plate-7106274.html
https://www.allpartsinc.com/7105013-wheel-kit-10-inch-tire-with-hardware.html
https://www.allpartsinc.com/foot-service-kit-with-isolator-and-screw-7107262.html
https://www.allpartsinc.com/engine-mount-hardware-kit-7103750.html
https://www.allpartsinc.com/mounting-kit-aussie-pump-7107590.html
https://www.allpartsinc.com/7107941-saddle-bolt-knob-simpson-cleaning.html
https://www.allpartsinc.com/handle-grip-silver-white-simpson-7105186.html
https://www.allpartsinc.com/7103743-nozzle-set-5-pack-simpson.html
https://www.allpartsinc.com/7108125-trigger-gun-or451-aaa-qc-male-hose-fitting.html
https://www.allpartsinc.com/7103550-spray-lance-with-qc.html
https://www.allpartsinc.com/hose-5-16-x-25-x-3600-2pc-qc-7105645.html
https://www.allpartsinc.com/7102207-soap-pickup-hose-with-plastic-filter.html
https://www.allpartsinc.com/nozzle-cleaning-tool-for-simpson-pressure-washers-7102045.html
https://www.allpartsinc.com/7107725-manual-operators-alhc-3228.html


SHEET 2 OF 6N/ASCALE:

SIZE DWG.  NO.

A
REV.

B60735

6.3

6.2

6.1

10.2

1.8

7.1

7.2

10.1

1.4

1.10
1.2

1.5
1.1

11

1.9 1.3

1.6
1.4

1.5
1.7

8.2

8.149.19.29.359.49.5

3

2.1

2.3

2.2

12

2.5

2.4



Lorem ipsum

CAT PUMP, SVC ASSY
PART NO. 7107589

ITEM NO. PART NO. DESCRIPTION QTY.

5.1 7106274 PUMP, CAT 4DNX25GSI 1

5.2 7101359 VALVE, THERMAL RELIEF 1/4" NPT(M) 1

5.3 7100355 FITTING, INLET GHT(F) X 3/8" NPT(M) 1

5.4 7100019 COUPLER, 3/8" QC-F x 3/8" NPTF 1

SHEET 3 OF 6N/ASCALE:

SIZE DWG.  NO.

A
REV.

B60735

5.1

5.2

5.3

5.4

https://www.allpartsinc.com/cat-pump-4dnx25gsi-w-plate-7106274.html
https://www.allpartsinc.com/thermal-relief-valve-1-4-npt-gy1813-7101359.html
https://www.allpartsinc.com/fitting-inlet-ghtf-x-3-8-nptm-7100355.html
https://www.allpartsinc.com/coupler-3-8-qc-f-x-3-8-nptf-7100019.html


15

SHEET 4 OF 6N/ASCALE:

SIZE DWG.  NO.

A
REV.

B60735

16

SOAP HOSE AND FILTER KIT 
PART NO. 7102207

HOSE, CRIMP MFG 5/16 X 25 X3600 2% PT QC 
PART NO. 7105645

LANCE, 16" W/ 1/4"QC-F x M22(M) 
PART NO. 7103550

14

13

GUN, 4500PSI 3/8QC(M) INLET X M22(F) OEM 
PART NO. 7108125

https://www.allpartsinc.com/7103550-spray-lance-with-qc.html
https://www.allpartsinc.com/hose-5-16-x-25-x-3600-2pc-qc-7105645.html
https://www.allpartsinc.com/7108125-trigger-gun-or451-aaa-qc-male-hose-fitting.html
https://www.allpartsinc.com/7102207-soap-pickup-hose-with-plastic-filter.html



